JK-T1900G

™~ on = 4 El i

Parts book

JICK Iico | BRERS
R & AR 5 100% 603337






400-8876-858
www.chinajack.com

JACK SEWING MACHINE CO. LTD.

>+ Q‘%g, TAW/AN /\E

ﬁL mﬂ'ﬂxﬁj Eﬂﬁfj o NO.1008 , DONGHAI AVENUE EAST, JIAOJIANG DISTRICT,TAIZHOU CITY,,
HEWHT A & N AT X = F R MR E 45 B 1008 5 ZHEJIANG

3 4008890100 TEL: 4008890100

&€ B :0086-576-88177758 FAX:0086-576-88177758

Standard code of the products:Q/TK 007-2017
You will be notinformed if the file has been revised. Please set sample as standard.

FRinERS  Q/TK007-2017
BRINBER , BARBITEMN , LALE R




CONTENTS

H *

1. FRAME & MISCELLANEOUS COVER COMPONENTS. . .. ..t ets et et e 1
BB % 28 56 i

2. MAIM SHAFT & NEEDLE BAR COMPONENTS. ... ..ttt e e e e 3
AR A

3. PRESSER LIFTER & WIPER COMPONENTS. . .. ..ttt ettt e e e e 5
0 e S PR 28544

4, SHUTTLE DRIVER SHAFT COMPONENTS. . . . ..ttt e e e e 7
N HhE A

5. THREAD TENSTON COMPONENTS. . . .ttt e et e e e e e e e e e e e e 9
KRt

6. THREAD TRIMMER MECHANTISM COMPONENTS. . . . . oottt et e e e e 11
B 2854

7+ FEED MECHANISM COMPONENTS. . . .t ettt et e e e e e e e e e e 13
IR BB

8. PRESSER MECHANISM COMPONENTS. . . . vttt e e e e e e e e e e 15
oh R AR (19066 FH #6484

9. SENSOR COMPONENTS. . -+« et et e e e e e e e e e e e e e e e 17
LATF IR

10+ THREAD STAND COMPONENTS. . . v e v vt ettt e e e e e e e e e e e e 20
2R B A

11+ TABLE STAND COMPONENTS. .« v ettt et e e e e e e e e e e e e e e 21
BARMLEE A

12, ACCESSORIE PART COMPONENTS. . . v vttt e e e e e e e e e e e e e 23
B3R

13. ACCESSORIES PARTS FOR 1903G SUBBCLASSES. . ..ottt 25
1903G B4

14, EXCLUSIVE PARTS FOR 1903C. . . v ettt et e e e e e e e e e e e 27
1903G & &6

154 FOOT PRESS LIST. .. ettt et e e e e e e e e 29
JE I H

16+ EXCLUSIVE PARTS FOR 1906GHQ. . .« v v ettt e e e e e e e e e 31
1906GHQ % F 344

17. SPACTAL PURPOSE PARTS OF THE INTERNET FOR 1900G-D........'eeuueeuneennnn... 33
1900G-D¥ 5k WXl & Fi 344

18. SPACTAL PURPOSE PARTS OF THE INTERNET FOR 1900G-B........oooueeeneennnon.. 35
1900G-BYEX Y % FH 544

19, EXCLUSIVE PARTS FOR 1906GHQ. . . . v v vttt e e e e e e e e e e 37
1906GSZ % F A4

20~ EXCLUSIVE PARTS FOR 1900GMC. . . v v v e et e e e e e e e e e e 39

1900GMCH: FH & 44:



P K R FEER

1. FRAME & MISCELLANEOUS COVER COMPONENTS




Fe R NS LR DESCRIPTION H=
1 40311601 J5 = REAR COWL 1
2 $04079 $2ET MAX 10 SCREW M4 X 10 4
5 40301601 T HEAD COVER |

303592 i g5 (WHi8) HEAD COVER (SPRAY-PAINTER)
4 403511009 B2ET M6X 12 SCREW M6 X 12 8
5 40312614 i) 5 AR THE SIDE COVER |
303593 AR (534 THE SIDE COVER (SPRAY-PAINTER)
6 403511013 HEET M4 X8 SCREW M4 X 8 5
7 40312615 ERIS SIDE COVER SUPPORT 2
8 40312601 JE A A AR LEFT COVER PLATE OF BASE |
303594 O 77 55 B (B ) LEFT COVER PLATE OF BASE (SPRAY-PAINTER)
40312602 JE A AR RIGHT COVER PLATE OF BASE
9 h . 1
303595 JO A 2R (B ) RIGHT COVER PLATE OF BASE (SPRAY-PAINTER)
10 403511011 25T MAX6 SCREW M4 X 6 4
1 40301602 TR FRONT-PANEL |
303596 TR (559%) FRONT-PANEL (SPRAY-PAINTER)
12 13837002 HR TRADE MARK 1
13 403511026 25T M5X 16 SCREW M5X 16 4
14 40322601 T A 24 FRONT-PANEL PAD 1
151 140312004 RIR R SHUTTLE RACE COVER
930000024 TR IR B ZH A (559%) SHUTTLE RACE COVER (SPRAY-PAINTER) 1
15-2 14031200500 A PITMAN ARM
16 40127014 TR IR B33 Fr SHUTTLE RACE COVER SPRING 1
17 4033160900 SRARAR BOBBIN WINDER 1
18 403511015 HRET SCREW M4 X 11 3
19 11419001 CIEY THREAD CUTTER 1
20 403511020 125 M3X6 SCREW M3 X6 1
21 4031360100 LaLk Je Lk a BOBBIN WINDER TENSION ASM 1
22 40313012 Ttk BUTTON THREAD HOOK 1
23 403511019 H2ET MAX8 SCREW M4 X8 3
24 40313004 puRS ) THREAD HOOK 1
25 403516004 i 2R MBI NUT M4 1
26 41712078 Tk LEFT THREAD HOOK 1
27 40213010 VEEa 1) RIGHT THREAD HOOK 1
28 40113004 AR 2847 THREAD GUIDE PLATE (TWO HOLE) 1
29 40313003 JuRz7 THREAD GUIDE PLATE 1
40112002 OTE Ak PROTECTIVE
30 e e 1
300674 74 B (53) PROTECTIVE (SPRAY-PAINTER)
31 504076 25T M3X8 SCREW M3 X8 2
32 40330025 LEDAT LED 1
33 40312622 LEDAT 2 %4 LED LIGHTS MOUNTING PLATE 1
34 413513011 BRET MAX 12 SCREW M4 X 12 2
35 40122017 M D13X4 RUBBER PLUG D13X4 1
36 40122015 HFE D21 X9 RUBBER PLUG D21X9 1
37 40322019 HZE DS.5X6 RUBBER PLUG D8.5X6 2
38 40122006 HFE D7TX 10 RUBBER PLUG D7X 10 2
39 40322014 EFFFiMZE D8.4X7 RUBBER PLUG D8.4X7 1
40 40122016 JiIZE D10.5X5 RUBBER PLUG D10.5X5 3
41 40322021 HZE DI5X9 RUBBER PLUG D15X9 1
42 40122007 %€ D16X6.5 RUBBER PLUG D16X6. 5 1
43 41322018 JMZE D16.5X 10 RUBBER PLUG D16.5X 10 1
44 413514003 25T M6X5 SCREW M6 X5 4
45 40326001 SRS HINGE STUD 2




2. MAIM SHAFT & NEEDLE BAR COMPONENTS
BT



Administrator
图章


e EfR ANEMEE DESCRIPTION B He=
1 40302601 %k MAIN SHAFT 1
2 40303016 B TE NEEDLE ROD LOWER METAL 1
3 40302015 AT NEEDLE BAR 1
4 40304015 EHAFIERE A A BEARING 1
5 40303015 A EE NEEDLE ROD METAL 1
6 40313009 Ttk THREAD GUIDE 1
7 201S11005 S012084T SO12SCREW 1

8-1 40317011 HUEDP X5 #11 NEEDLE DPX5 #11 1
8-2 40517001 HUEDPX 17 #14 NEEDLE DPX 17 # 14 1
8-3 40117001 HUEDP X5 #16 NEEDLE DPX5 # 16 1
8-4 40319006 HUEDPX 17 #19 NEEDLE DPX 17#19 1
9-1 4033800400 Pkt 2H 1 THREAD TAKE UP LEVER ASM 1
9-2 1900G6% A 14033800100 Pkt 2H 14 THREAD TAKE UP LEVER ASM 1
9-3 19036+ 14033800200 Pkt THREAD TAKE UP LEVER ASM 1
10 403514005 1247 M6X8 SCREW M6 X 8 13
11 41709001 DR SLIDE BLOCK 1
12 403513015 BEET M4 X 16 SCREW M4 X 16 2
13 41709002 TS SLIDE BLOCK 1
14 40328018 gAY WASHER 1

15-1 40510001 EF AT AW COUNTER WEIGHT 1

15-2  1900G6*%H] 40310005 S AT H AR COUNTER WEIGHT 1
16 403514006 BEET M6X0.75X6 SCREW M6X0. 75X 6 5
17 403513008 P2ET M8 X 12 SCREW M8 X 12 1
18 403513007 A AL ARET COUNTER WEIGHT SCREW A 1
19 B10002 b BEARING 2
20 40303012 HRE BEARING BUSH —A 2
21 40335002 SRk e BTW-DRIVING-WHEEL 1
22 403514008 B2E] M5 X8 SCREW M5X8 2
23 40325010 HEES GEAR A 1
24 40325011 FieMAR GEAR B 1
25 40326602 TRAEF GEAR _C 1
26 P03002 5 2X5.5 SPRING PIN 2X5.5 1
27 40327004 R SPRING 1
28 4031160600 FReAHLE PULLEY 1
29 403511003 B2EAT M6X8 SCREW M6 X8 1
30 42305001 AT CONNECTINGROD 1
31 40310007 O F8 ECCENTRIC 1
32 40312064 EFFHE IR CRANK-ROD-SUPPORT-PLATE 1
33 403517001 I24T M3X6 SCREW M3 X6 3
34 40324014 VBTl 7K NEEDLEROLLERBEARING 1
35 40328027 34 Tl Y CONNECTTHEBEARINGRETAINER 2
36 40323007 T LINOLEUM 2
37 40322023 FHR I 2 PLUG D=6.7 L=6 2
38 403511021 B2ET M6X 4.5 SCREW M6X4.5 1
39 40325604 Bk OSCILLATOR 1
40 40326026 EErrSEill PENDULUMGEARSHAFT 1
41 40322024 ME=) OIL SEAL 2
42 41728001 gAY WASHER 1
43 H05008 K& E-SHAPEDSNAP RING (8mm) 1
44 40322602 s iEE) THE SHAFT SEAL 2
45 40312067 FATH AC_SERVO MOTOR 1
46 40312066 [ 5 HR CRANK-BALANCER-FIX-PLATE 1
47 403511023 BEET M5 X 14 SCREW M5 X 14 2
48 B04009 TR BEARING 1
49 40303601 AL BEARING BUSH -B 1
50 40301023 L) COUPLING 1 1
51 40301024 1L5hiEE COUPLING 2 1
52 40322028 TR DAMPING RUBBER 1
53 140333006 EHHEAL SPINDLE MOTOR 1

VE: 1900GMEHDP X5 115 H4t;

1900GL. 1903G. 1903GAK. 1906GS. 1906GP{##FDP X 17 145 ¥l4F;
1900GS+ 1900GYffFHDP X 5 165 #L%F;
1906GH. 1900GH. 1900GNf# FHHDPX 17 195 M4t



3. PRESSER LIFTER & WIPER COMPONENTS
05 S AR




|52 oy /NI=1K G e AR DESCRIPTION HE
1-1 —B 40333601 BYZE AL PRESSER LIFTING MOTOR 1
1-2 —D 40333604 BRI PRESSER LIFTING MOTOR 1
2 403511026 W2ET M5 X 16 SCREW M5X 16 4
3 40324009 A& 6000ZZNR BTW BEARING 1
4 4031211800 ¥ & A& B AR 411 SENSOR SLIT ASM 1
5 207511042 BEETMBE X 5 SCREW M5X5 2
6 40328019 Y5 WASHER 1
7 403S11011 B2ET M4XS8 SCREW M4X8 1
8 40312069 EOA- 2 HOOK COVER PUSH SPRING 1
9 403511027 PEET MAXT.5 SCREW M4X7.5 1
10 40312603 AR IR B 22 SR SENSOR INSTALLING BASE 1
11 413513016 BZET M4 X8 SCREW M4X8 1
1z s PHTO SENSOR 1
13 413513026 AL BB ET 4 A HINGE SCREW 1
14 40312068 PR thiw LIFTER LINK A ASM. 1
15 40326016 B 2 i A CONNECTING SHAFT 1
16 403511016 WZET M6 X8 SCREW M6 X8 1
17 40127019 i3 SPRING 1
18 40312604 IRER AT LIFTER LINK B 1
19 403520010 HATIBET M5 SHOULDER SCREW M5 1
20 403516006 B2 R M5 NUT M5 1
21 40303017 B NEEDLE CAM ROLLER A 1
22 403520009 HATRZAT M4 SHOULDER SCREW M4 1
23 N01001 B2RE M4 NUT M4 2
24 40305013 RN M4 CONNECTING ARM 1
25 40326017 RE CONNECTING SHAFT 1
26 40305014 6 I T AR LOWERING ARM 1
27 S05030 B2ET M6X 18 SCREW M6X 18 2
28 403520011 HATEZAT M5 SHOULDER SCREW M5 1
29 40312605 RS SN LOWERING FOOT 1
30 403520012 AT IEAT M6 SHOULDER _SCREW M6, 1
31 403516007 IZRE M6 NUT M6 1
32 40312008 JEHERF CONNECTING LINK 1
33 403520013 HATIBET M6 SHOULDER SCREW M6 2
34 403516008 WERE M6 NUT M6 1
35 40312606 2T A WIPER CONNECTING LINK 1
36 403520014 Bl W2ET HINGE SCREW 1
37 4031215200 L R A WIPER CONNECTING-ARM-ASM 1
38 40328042 Oy WASHER 1
39 40127011 s SPRING 1
40 40328018 T WASHER 1
41 40129001 R 3 RETAINING RING 4.7 1
42 40326039 AL AR A WIPER CONNECTING-LINK-SHAFT 1
43 207511042 B2E] M5X5 SCREW M5X5 1
44 403513021 1EFRAT WIPER —STOPPER 1
45 40312154 FLR B AR WIPER CONNECTING-PLATE 1
46 40108011 PR 4. 7 THRUST COLLAR ASM 2
47 40122012 Pk 'E WIPER BASE PLATE 1
48 40312078 L T ] 5 2 WIPER BASE PLATE 1
49 W01001 Oy WASHER 1
50 702008 P-4 WASHER 2-4 1
51 403511012 BEET M4 X 10 SCREW M4 X 10 1
52 4031207700 HEATH M WIPER C ASM 1
53 403520016 HATIBET M5 SHOULDER SCREW M5 1
54 40108004 B4 Bl 4 THRUST COLLAR ASM 1
55 4051201500 AT A WIPER BASE PLATE 1
56 40527014 o SPRING 1
57 405511007 B2ET SM3/32” X 56X 3 SCREW SM3/32” X 56X 3 2



4, SHUTTLE DRIVER SHAFT COMPONENTS
AR

59



Fe EfR rEME LR DESCRIPTION H=
1 40302602 T LOWER SHAFT 1
2 40324602 S BEARING 2
3 $10015 25T MAX6 SCREW M4 X 6 4
4 40325601 T SHAFT GEAR 1
5 403511016 25T M6 X6 SCREW_M6 X 6 2
6 40302603 Lok OSCILLATOR SHAFT 1
7 40322609 074 0-RINGS 2
8 40322610 0% [ 0-RINGS 2
9 403514005 25T M6X 8 SCREW M6 X8 2
10 40322603 bLES THE SHAFT SEAL 2
11 40308003 EElE] THRUST-COLLAR 1
12 409514003 Y2E] SM1/4X40 L=4 SCREW SM1/4X40 1.=4 2
13 4031800700 IR SHUTTLE ASM. 1
14 40324010 TRE 7K BEARING 2
15 40328020 #H SHUTTLE BEARING RING 2
16 40322031 i SHUTTLE OLL SEAL 2
17 40323007 L ONCE THROUGH OLL 2
18 401513005 IZET SM3/16X 28 L=12.0 SCREW SM3/16X 28 L=12.0 1
19-1 140318001 e i SUTTLE-DRIVER 1
19-2 19006N% 40318005 R SUTTLE-DRIVER 1
20-1 40118501 R SHUTTLE 1
20-2 1900GH. 1906GH 40318501 B8 SHUTTLE 1
20-3 19006N% A 41718018 e SHUTTLE 1
21-1 40118004 [N BOBBIN 1
21-2 1900GN% 41718004 N BOBBIN 1
22-1 40318011 e BOBBIN CASE ASM. (RACING PREVE) 1
22-2 1900GN% 4171801700 w5 BOBBIN CASE ASM. (RACING PREVE) 1
23-1 40318004 MK i INNER HOOK PRESSER ASM. 1
1900GH. 1900GN. . PR . cehD Ac
23-2 1906GHS i 40318006 R % INNER HOOK PRESSER ASM. 1
24 403511030 H2ET M6X 12 SHUTTLE-ASM-SCRERW 1
25 40326019 PR AR R A 4 SHUTTLE —PACE-ADJUSTING 1
26 403511011 H2ET M4X 6 SCREW M4 X 6 2
27 40322026 Rz 22 RUBBER PLUG 1
28 403514014 25T M6X 6 SCREW M6 X 6 1
29 403514021 W2ET M6X 10 SCREW M6 X 10 1
30 40312079 T TRAR OTL-PTPE-HOLDER 1
31 413513003 WZET M4X 6 SCREW M4 X 6 5
32 40322607 A R GASKET 1
33 40301604 AR 35 TANK COVER 1
34 40311015 I e CABLE CILIP 5
35 413513011 BEET MAX8 SCREW M4 X8 7
36 20122033 B GASKET 2
37 20736007 ek TERMINAL 1
38 206530009 it MARAT M6 X 15.5 SCREW M6 X 15. 5 1
39 41736001 L TERMINAL L 1
40 20429001 TUBING CIRCLIP 6
41 140311001 HoiiE FILLER LOCKING CAP 1
42 40122016 EE RUBBER PLUG 1
43 40322606 R GASKET 1
44 40301603 MK THE TANK BOTTOM COVER 1
45 40347601 BISIR A RING MAGNET 1
46 406511001 TR ARAT SCREW 1
47 001031 07 & 0-RINGS 1
48 14036002 [ i1 BACK TO THE NOZZLE 1
49 403511015 A IS 75 IR ET SCREW 4
50 40312613 H DA R LIQUID LEVEL WINDOW STENTS 1
51 40311604 WA LIQUID LEVEL WINDOW 1
52 40322605 e 0IL PLUG 1
53 4031101700 Nkt OIL TANK ASM. 1
54 40322027 JE RUBBER PLUG 2
55 403511013 I2ET M4 X8 SCREW M4 X8 1
56 40311016 [P CABLE CLIP 1
57 403511028 BEET MAX8 SCREW M4 X8 1
58 413513016 B2ET MAX8 SCREW M4 X8 3
59 40111005 240 CABLE CLIP 2
60 14021001 M TUBING 0. 8M
61 12921002 “eJe e VINYLON TUBING 1.5M
62 41723016 Mk 0TL GROOVE 3M



iles

5. THREAD TENSION COMPONENTS
E Y2




hikea ERE NS £ DESCRIPTION F &
1 4033002400 A LR HL RG24 A TENSION RELEASE SOLENOID 1
2 41712099 TGk e AR SETTING PLATE SOLENOID 1
3 W01001 FHE 4 WASHER PLANT 4 2
4 W02008 24 WASHER SPRING2-4 2
5 102031 INFSKIEAE 4B AT CEMAX S BOLT M4X8 2
6 40311609 FALR H Tk A 2 SOLENOID COVER 1
7 417530012 BHUZET 7-3 SHOULDE SCREW 7-3 2
8 41722021 OJ¥ HElPT 0 RING P7 3
9 61905001 Bedif CONNECTOR 1
10 40326041 AR AT TENTION RELEASE BAR 1
11 105029 FF I35 B[R4 G ) PATAINING RING E4 1
12 01009 T4 5 WASHER PLANT 5 1
13 41727013 i SPRING COMPRESSION 1
14-1 4033161000 TRl e LR 2R LA SECOND THREAD TENTION ASM 1
14-2 4033161100 JERL I LR AR AF SECOND THREAD TENTION ASM 1
15 403514016 24T M6X16 SCREW_M6 X 16 1
16 4013100400 gk Sy 2% FIRT THREAD TENTION ASM 1
17 40311015 MRS TUBING CLAMPS 1
18 413513016 W2AT MAX8 SCREW M4 X8 1

%yE: 1900GS. 1900GM. 1900GL.

1906GS. 1906GP. 1900GY{#i 1403316100058k} 3¢ £k 28 40 14
1903G. 1903GAK. 1906GH. 1900GH. 1900GN{# 40331611005k} Je£k %20 14,

10



6. THREAD TRIMMER MECHANISM COMPONENTS
By F

11



Fe R AEMHE A DESCRIPTION H&
1 42310001 FT 2L THREAD TRIMMER CAM 1
2 510002 BEET M5X5 SCREW M5X 5 2
3 40312101 R THREAD TRIMMER LINK ASM. 1
4 40326016 Bl 2 it Ko THREAD TRIMMER SHAFT 1
5 403514005 IEAT M6X8 SCREW _M6X8 2
6 40303019 WER NEEDLE CAM ROLLER A 1
7 403520009 MO IEET SHOULDER SCREW 1
8 N01001 12HRE M4 NUT M4 2
9 40312608 BYLRATIEAT CONNECTING BAR 1
10 403520010 AT SHOULDER SCREW 1
11 403516006 BZRE M5 NUT M5 1

12-1 4031560100 AR A NEEDLE PLATE ASM 1

12-2 4031560200 EHA A NEEDLE PLATE ASM 1

12-3 4031560300 i A NEEDLE PLATE ASM 1

12-4 4051560100 EHA A NEEDLE PLATE ASM 1

12-5 14031500700 AR (FEZS NEEDLE PLATE ASM 1
13 1403NS17001 B2E] M4X6 SCREW M4 X6 4
14 401517006 BEETSCREW SM3/32” X56X2.5  SCREW SM3/32” X56X2.5 (2)

15-1 40115002 EFFLIR NEEDLE HOLE GUIDE (1)

15-2 40315025 LR NEEDLE HOLE GUIDE (1)

15-3 40315033 EFFLIR NEEDLE HOLE GUIDE (1)

15-4 40515001 LR NEEDLE HOLE GUIDE (1)

15-5 40515007 EHFLIR NEEDLE HOLE GUIDE (1)

15-6 140315008 LR (BEZES) NEEDLE HOLE GUIDE [@D)

15-7 140515002 LA CEZRSRETHD NEEDLE HOLE GUIDE 1

15-8 140315009 AL K ERD NEEDLE HOLE GUIDE 1

&vE: (1)1900GS. 1900GY. 1900GM. 1900GL. 1906GS. 1906GP{#iH4031560100% #7201
1900GH. 1906GH{d Fl4031560200%F 4 4144 ;
1900GN$ FH4035160300%1H 204t ;
1903G+ 1903GAKA# F4051560100%EF #7444

(2) 1900GM~  1900GLA# 40315025/ Nl 5

190364 F 40515001 /N 5
1903GAK{H F40515007 /NEFH 5

1906GS. 1906GP. 1900GS. 1900GY/# FH40115002/Mt#5 ;

1906GH. 1900GH(# 140315033 /Nt 4 .
(3) /e T AL PR AT LA S 3T o

12



i1es

o
7]

H

7. FEED MECHANISM COMPONENTS
JER}

SIS

13



FE AR AFEHE AR DESCRIPTION He
1 40325603 M pES AR Y FEED ARM 1
2 40303007 SRR BUSHING REAR 2
3 40312092 Y 7] FE AL ] 52 AR Y FEED MOTOR BASE 1
4 403511015 HEET M4 X 11 SCREW M4X11 2
5-1 40333603 Y Bt EAL (-B) Y FEED MOTOR 1
5-2 40333606 YAl (<D Y FEED MOTOR
6 40328016 [577 7 £ OIL PAD 1
7 40325013 Y 5 R Y FEED GEAR 1
8 40128021 HhpE WASHER 8
9 403513016 HEET M4 X 20 SCREW M4 X 20 6
10 403513015 W24T M4X 16 SCREW M4 X 16 2
11 403514018 B2ET M6 X6 SCREW M6X 6 4
12 4230460100 8 1) (b 2 S R LA CLOTH FEED 1
13 409514001 WEET SM1/4” X 40 SCREW SM1/4” X 40 2
14 40312618 Y[ BOE F R SENSOR I NSTALLING BASE 1
15 403511059 BEET SM11/64” X 40 SCREW SM11/64” X 40 1
16 40312617 Y ) B Fr 2 R SENSOR I NSTALLING BASE 1
17 403511027 W2ET M4AXT.5 SCREW M4X7.5 3
8 WAL A Y SENSOR Y 1
19 413513026 B2ETZHAE M3 X8.5 SCREW M3X8.5 1
20 40312611 Y RO FE LENGTHWISE FEED SENSOR SLIT Y 1
21 403516015 W2RE SM15/64” X 28 NUT SM15/64” X 28 1
22 403S11011 WEET M4 X6 SCREW M4 X 6 5
23-1 40333602 XiB st AL (-B) X FEED MOTOR 1
23-2 40333602 XAk AL (-D) X FEED MOTOR 1
24 40325012 X gs % X FEED GEAR 1
25 40312035 X [ri] e o7 8% [ 5 A SCREW 1
26 0 L R8s X SENSOR X 1
27 403511043 BEATAH A M4 X 12 SCREW M4X 12 1
28 40312139 XA LENGTHWISE FEED SENSOR SLIT X 1

29-1 40304602 L2578 I i CLOTH FEED PLATE 1

29-2 42304602 25 37 B0 I CLOTH FEED PLATE 1
30 402530018 BEET M5 X8 SCREW M5X8 3
31 42302002 A FEED DRIVING ARM SHAFT 1
32 42325001 Xl L5 REAT CLOT FEED ARM 1
33 403514005 BZET M6X6 SCREW M6 6 2

34-1 40312610 L2 TR CIOTH FEED PRESSER PLATE 1

34-2 42312607 {E25 R M CIOTH FEED PRESSER PLATE 1
35 403517002 BEET MAX6 SCREW M4X6 6
36 14030100200 {E25 BR o A1 FEED BRACKET 1

37-1 S05028 BEET M6 X 14 SCREW M6 14 1

37-2 S05042 BEET M6 X 22 SCREW M6 X 22 1
38 40128014 g WASHER 1
39 40315001 {2545 JE AR FEED PLATE 1
40 403513003 B4 ME X8 SCREW M6X8 1
41 40128034 g WASHER 1
42 40312623 {EZE T8 AR FEED PRESSER PLATE 1
43 403511035 WZET M3 X5 SCREW M3 X5 2
44 40109004 FLIBEE TR WORK CLAMP FOOT MOUNTING BASE 4
45 40312612 AR SUPPORT PLATE 1
46 413513016 BEET M4 X8 SCREW M4 X8 2

47-1 40327027 [is3 SPRING (2)

47-2 42327003 i SPRING (2)

HVE: 423046020645 UK EE . 42312607645 AR M 1900GL 1906GS. 1906GP4 Fl & 445

S0504242%T M6 X 22°91900GL. 1906GS. 1906GP+ FH FAf;

42327003738 Jy1906GP. 1906GSE A
4032702778 . 42327003515 H42304601 004 ] (45 37 2040 1 1+ F A -

14



8+ PRESSER MECHANISM COMPONENTS

e

o
7]
H

T4 (1906G &

o
7]
H

Hh s A

15



Fe MR AEMEE AR DESCRIPTION He
1 42312603 FLHL 22 25K MOTOR MOUNTING PLATE 1
2 403511009 BEAT M6 X 12 SCREW M6 X 12 4
3-1 42333601 FREENL (-B) MEDIUM PRESSURE FOOT MOTOR 1
3-2 42333602 W HL (D) MEDIUM PRESSURE FOOT MOTOR 1
4 S05133 WEAT M4X 12 SCREW M4 X 12 4
5 W02002 N 4 WASHER SPRING 4
6 42301601 WX FORK 1
7 510002 W2AT M5X5 SCREW M5X5 2
8 B04020 IRVAER 7K 69577 BEARING 69577 2
9 42328601 £ WASHER 2
10 42312604 ALAE LEVERAGE 1
11 423520601 MALIRET M5 SHOULDER SCREW M5 1
12 403516006 INFHIREE M5 NUT M5 2
13-1 42302601 F SWITCHING DEVICE SUPPORT 1
13-2 42309601 Hp S [ i SWITCHING DEVICE SUPPORT 1
13-3 4230160200 V) dk B S 40 i 1 SWITCHING DEVICE SUPPORT 1
14 41728001 SFHUE 10 WASHER 1
15 403520013 HATIZAET M6 SHOULDER _SCREW M6 1
16 42312605 P AT MEDIUM PRESSURE FOOT CONNECTING ROD 1
17 403520010 SHATIRET M5 SHOULDER SCREW M5 1
18 423517601 BEET M4 X6 SCREW M4 X6 1
19 42301603 ERR CONNECTING PIECE 1
20 403514006 IZE] M6X6 SCREW M6 X 6 3
21 42302602 & EHF PRESSER BAR 1
22 42316603 Hh MEDIUM PRESSURE FOOT 1
23 01001 P4 WASHER 1
24 W02008 R4 WASHER SPRING 1
25 417515011 BZET SM9/64” X 40X 12 SCREW_SM9/64” X 40X 12 1
96 42301604 THIHR PANEL ]

303597 THIAR (538) PANEL (SPRAY-PAINTED)
27 02001 A 5 WASHER SPRING 11
28 403511026 WEAT M5X 16 SCREW M5X 16 1
29 413511002 PEAT M5X 10 SCREW M5X 12 2
30 136513001 2ET M5 X 35 SCREW M5 X 35 4
31 42311602 FLLTHT =R BEFORE THE MOTOR COVER 1
32— PAPS SWITCH 1
33 403511013 IEET M4 X8 SCREW M4 X8 6
34 42311601 HLHLE = AFTER THE MOTOR COVER 1
35 403511011 12E] M4 X6 SCREW M4 X 6 2
36 42312606 AR AUXILIARY PLATE 1
37 42312020 A EIAR AR AUXILIARY PLATE BRACKET 4
38 417515003 B2ET MAX6 SCREW M4 X 12 4
39 41722010 B 2% i 2 AUXILIARY PLATE CUSHION 4
40 407N01002 SRl CAULKING NUT 4
41 W01013 SFHE WASHER 4
42 S05004 WEET M5 X 14 SCREW M5 X 14 4
43 41711017 FZk 16 WIRE CLIP 4
44 413513016 WEET M4 X8 SCREW M4 X8 4

16



9. SENSOR COMPONENTS

ZAEIFRAEE (D)

17



5 VEM AFRMMES B DESCRIPTION &
1 40312619 PRAETAR AL OPERATION PANEL BRACKET 1 1
2 40312625 R e (1) ELECTRIC CONTROL MOUNTING BRACKET 1 1
3 40312626 RIS 22340 () ELECTRIC CONTROL MOUNTING BRACKET 2 1
4 4033161600  —{RMLEESE (-DFIFE) ELECTRIC CONTROL (-D) 1
5 403511009 25T SCREW 4
6 S04028 WRET SCREW 4
7 403511013 H2ET SCREW 6
8 40111005 il TIE BAND 15
9 40331617 BB (-D) SINGLE PEDAL SWITCH (-D) 1
11 40331621 fil ¥ 5F (-D) TOUCH SCREEN (-D) 1
12 42312620 W B e S R TOUCH SCREEN MOUNTING BRACKET 1
13 40331618 SUESHR (-D) DOUBLE PEDAL SWITCH (-D) 1
14 40312620 PRAETHAR 42 OPERATION PANEL BRACKET 2 1
15 140333002 R DOT MATRIX SCREEN 1
16 140330013 ZM WIRE STOCK 1
le  1906%H 142330005 4t WIRE STOCK 1

18



9. SENSOR COMPONENTS
LR (B

F5 M AFRMES B DESCRIPTION FH &
1 - IS (-B) SINGLE PEDAL SWITCH (-B) 1
2-1 4033160400 —RHLE % (-5 FE) ELECTRIC CONTROL 1
2-2 4033162000 —RHLHE % (fih) ELECTRIC CONTROL 1
3 403530602 R PR B AT SCREW 2
5 40331606 XEER (-B) DOUBLE PEDAL SWITCH (-B) 1
6 - RiBEBE DOT MATRIX SCREEN 1
7 40312620 ERAETAR SZ 482 OPERATION PANEL BRACKET 2 1
8 403511013 124 SCREW 6
9 42312620 T BE e S TOUCH SCREEN MOUNTING BRACKET 1
10 40312619 PAETH R 281 OPERATION PANEL BRACKET 1 1
11 40111005 oAl TIE BAND 15
12 40331620 5 (-B) TOUCH SCREEN (-B) 1

19



LRIt

10, THREAD STAND COMPONENTS

1 1383100300 R THREAD STAND ASM. 1
2 mmeeeeee- RIS SPOOL RETAINER (2)
3 0 meeeeeea- el SPOOL PIN (2)
4 e e Sk SPOOL REST CUSHION (2)
5 mmee=eeee- it SPOOL REST (2)
6 0 eeeee-e-- WgAT SCREW M6 L=16 (2)
T e IR sk THREAD GUIDE ARM JOINT (2)
B asmeeaees IR SPOOL REST ROD RUBBER CAP (1)
g csomwesss e SPOOL REST ARM (2)

10 eeeeeeee- BT 1 SPOOL REST ROD, UPPER (1)

7 gt sy THREEL SPOOL REST ROD JOINT (0

12 emmeeee- W4T SCREW M5 L=14 (2)

@ = esussassas ol NUT M5 (2)

14 eeeeeeee A 2 SPOOL REST ROD, LOWER (1)

15 meeeeeaa- RE THREAD GUIDE (2)

L PR SPRING WASHER (2)

1T s s [ 3 NUT M5 (2)

18 00 memememaa- g NUT M16X1.5 (1)

T o WASHER 17X30X2.6 (2)

20



11, TABLE STAND COMPONENTS

ERALIEHRAF




FE we ARNE DESCRIPTION £ HEE  FEXES
Bl mes e TABLE iR 1 400-06886
1-2 GR 140532001 TABLE =L ! 400-06886
g 2~ ==EES WOOD SCREW D=5.1 L=32 [ERE 322 4 SK-3515201-SE
3-1 HE - - T-STAND COMPL SR 1 141-18053
3.2 GR 4053200200 T-STAND COMPL S 1 1 141-18053
5 220200 TmEse UPPER STAND ASM., RIGHT AT LS4 1 141-18152
5 T T - STAND ASM. , RIGHT A7 S T S .9 141-18151
6 0 """ UPPER STAND ASM., LEFT LR S0 B8101-210-AAB
g emses STAND ASiE. TEFT £ R e P B8105-210-AAA
g - STAND SIDE SUPPORT SR () 111-58300
9 - STAND SIDE SUPPORT SR (D 111-58409
i1 b RUBBER CAP B &) 111-58607
T —— T (2 170-07402
- UPPER STAND PLATE TR 2 111-58516
I 2 ==msE WASHER HEXAGONAL BOLT iBET (12)  SL-9082091-SE
W 00202020 2 mmmm e Z-STAND PEDAL ASM iR (0 138-17754
it i PEDAL SHAFT BRACKET FEHRSI ) 111-59001
H =00 wmee PEDAL CONNECTING ROD FEAREAR A (o B8153-771-000
7o T T PEDAL BUSHING R (2 D8113-555-B00
w2020 e msE S PEDAL ADJUSTING PLATE AR AR @D GPF-06080000
g 2020202 EE=Es PEDAL ASM. BEAR @1 GPF-060600A0
gy 2 TEEES SCREW M6 L=12 HEETME X 12 (2) SM-9061203-SE
e WASHER 6. 7% 13X 1 E (2) WP-0671016-SE
92 T SPRING WASHER 6.2 11.4%1.2 Y (2> Ws5-0621210-KR
e SCREW Mg& 1.=20 UBETM8 X 20 (2) SM-9082023-SE
b B e WASHER 8. 7X 18X 1.6 B €] WP-0871602-SE
g 202020202 BESES SPRING WASHER 8. 6X15%1.4 R 2 WS-0861410-KR
% 000 - NUT M8 [T, (2 NM-6080721-SE
7 ADJUSTING SCREW ASM. WITH CAP iy TR ET (4) B8108-555-0A0
g 202 mEmmEE NUT M12 FERIM12 (4) NM-6120001-SE
B 202090902 “em e WASHER M12 # @ WP-1302501-SE
Wi 222020202ZmEamE SPRING WASHER 12.5X21.5X 3 TR @ WHAL253010°KN
it ||| e DRAWER i 1 111-55108
Al DRAWER SUPPORT L liSE 2 Hikes0 200
By 2000 = DRAWER STOPPER Elz2n 1 OB s
g 0 e WOOD SCREW D=3.1 L=16 ARURET 6 St

22



12, ACCESSORIE PART COMPONENTS

BB A

o~
m

’
wn
(2]

B

~28

26

23



Fe R AEMHSE DESCRIPTION A He
1 40331612 HEAD-COVER HLk 1
2 SAFETY PLATE ASM 95 47 28 24 A 1
3 40312621 SAFETY PLATE TRANSFER [ 47 B F R 1
4 40312127 SAFETY PLATE BASE 95 4 B8 22 2 A 1
5 40911006 SAFETY PLATE R AR 1
6 403511051 SCREW M4 L=6 B2AT 2
8 40928002 WASHER 4. 5X10X0. 8 g 2
10 40128026 SPRING WASHER 6. 1X12.2X1.5 PR 5
13 11411029 GREA SE-B-TUBE T A 1
14 N01007 NUT M6 B2} 10
15 140628001 WASHER R 5
16 40931009 BOLT M6 L=60 EdE 5
17 40311002 HEAD SUPPORT BAR MLk S HEFE 1
18 20131038 OILER (CONTAINING) ik 1
19 40311011 OIL CAN [ELIH A7 1
20 40311010 OIL MANAGEMENT VH A% 1
21 403530015 WOOD SCREW D=3.1 L=16 AMRET 4
22 10131002 SCREW DRIVER, IARGE KBz 7] 1
23 10131003 SCREW DRIVER, MIDDLE FRig22 ) 1
24 10131004 SCREW DRIVER. SMALL UN 2| 1
25 40931025 WRENCH (9-11) wF 1
26 30131010 HEXAGONAL WRENGH , SMALL IR AT 1
27 20131047 HEXAGONAL WRENGH , LARGE KU7SARTF 1
28 30131012 HEXAGONAL SRANNER PN ANHIRTE 1
29 40117001 NEEDLE DPX5# 16 HLEFDPx5 #16 4

—————————— NEEDLE DPX17# 19 HLEFDPx17 #19 4

—————————— NEEDLE DPX5# 11 H4HDPx5 #11 4
31— NEEDLE DPX17# 14 HLEFDPX17 # 14 4
32 30131006 WRENCH (8-10) WE 1
33 40118004 BOBBIN R 3
34 403510010 BOLT M6 L=60 g 1
42 40312001 BED HINGE RAERR 2
43 40322003 HINGE RUBBER B G B A 2
44 1011101200 OTLER (CONTAINING) Nk 1
45 40312320 SUPPORT PLATE ¥ HER 2
46 403S30601 MATS SCREW AR AT 3
47 40322608 MATS 51" 3

24



13. ACCESSORIES PARTS FOR 1903G SUBBCLASSES
1903G P

25



FE R ANESE DESCRIPTION A He
11 4091102000 BUTTON TRAY ASM EIEE:S 1
12 300941 BUTTON TRAY BASE S F05% [ 5 P 1
13 s10009 SCREW M6 L=8 BZATMEXS 1
14 403530014 WOODSCREW D=4.1 L=12 ANBBET 2
5 e BUTTON RISING BAR ASM AL MR A 1
16 40128021 WASHER 4. 8X11. 5X2 #4514, 8X11. 5X2 2
17 405511008 SCREW 3/16-32 L=6.5 12473/16-32 L=6.5 1
18 40512020 INSTALLING BASE AR 1
19 40527017 BUTTON RISING BAR RN B 1
20 301511014 SCREW AT 1
21 40928021 WASHER 4X8X1.2 U 4X8X1. 2 2

26



14, EXCLUSIVE PARTS FOR 1903G

IER

19036 £ H

27



e R AEMSE Z B DESCRIPTION Hl=
1903GSE H
1 14051200600 T ) LA S AR A CLOTH FEED 1
2 40512602 HEZE AR CIOTH FEED PRESSER PLATE 1
3 40527005 (i SPRING 1
4 4052800300 JTUBI SR AR ZE A FOOT LIFT PLATE 1
5 40128014 HJE WASHER 2
6 413513023 B2ET M6 X 12 SCREW M6X 12 1
7 140512005 TR CONTROL PANEL 1
8 405512002 B2ET SM15/64” X 28 SCREW SM15/64” X 28 2
9 40504005 A CRANK 1
10 40503020 B ROLLER 1
11 405520001 B2ET SM15/64” X 28 SCREW SM15/64” X 28 1
12 405516001 AL IR R KNURLED NUT 2
13 405530004 AR A ADJUST THE STUD 1
14 40503002 e SHAFT SLEEVE 1
15 40527015 L SPRING 1
16 40512007 GEER MOUNTING PLATE 1
17 413513016 WRET MAXS8 SCREW M4 X8 2
18 40512010 GHER MOUNTING PLATE 1
19 4051601200 A4 TOGGLE CLAMP 1
20 409512001 2T SM3/16”7 X 32 SCREW SM3/16” X 32 2
21 W01013 o WASHER 5
22 40527016 T HAND GUARD 1
23 405515001 H2ET SM9/64” X 40 SCREW SM9/64” X 40 2
24 40515005 IERHR FEED PLATE 1
25 405512003 HEET SM11/64” X 40 SCREW SM11/64” X 40 1
1903GSK % H
26 40501202 ET4n#EE 3k CLOTH FEED 1
27 40516202 FE R LEFT PRESSER FOOT 1
28 40516201 A RIGHT PRESSER FOOT 1
29 409514002 PEAT SM11/64” X 40 SCREW SM11/64” X 40 2
30 405511009 H2ET SM3/16”7 X 32 SCREW SM3/16” X 32 1
31 405511202 PEAT SM3/16” X 32 SCREW SM3/16” X 32 2
32 40928005 ] WASHER 5
33 40512201 L= THE AUXILIARY PLATE 1
34 40512212 TR F R ADJUSTING WRENCH MOUNTING PLATE 1
35 405511008 WZET SM3/16”7 X 32 SCREW SM3/16” X 32 2
36 4051601300 AT TOGGLE CLAMP 1
37 40527016 F HAND GUARD 1
38 405515001 BEAT SM9/64” X 40 SCREW SM9/64” X 40 2
39 N01024 12 EE M4 NUT M4 1
40 40528201 EYs WASHER 1
41 40515201 JEBLR FEED PLATE 1
1903GAK% F
26 40501202 TN E kL CLOTH FEED 1
44 40516012 e J LEFT PRESSER FOOT 1
45 40516013 A5 Ji RIGHT PRESSER FOOT 1
29 409514002 BEAT SM11/64” X 40 SCREW SM11/64” X 40 2
30 409511005 24T SCREW_SM3/16” X 32 1
31 405511202 BEAT SM3/16” X 32 SCREW SM3/16” X 32 2
32 40928005 gL WASHER 5
46 40512021 AR THE AUXILIARY PLATE 1
34 40512212 PR T LR ADJUSTING WRENCH MOUNTING PLATE 1
35 405511008 IZET SM3/16” X 32 SCREW_SM3/16” X 32 2
37 40527016 HF HAND GUARD 1
38 405515001 BE4AT SM9/64” X 40 SCREW SM9/64” X 40 2
39 N01024 WERE M4 NUT M4 1
40 40528201 O WASHER 1
42 4051601800 AEH A A TOGGLE CLAMP 1
43 40315007 EER HAND GUARD 1

28



JE B

15, FOOT PRESS LIST

29



FeE NafEE AR DESCRIPTION He
1900GH
1 40315002 BRI FEED PLATE 1
2 40316001 TR LEFT PRESSER FOOT 1
3 40316002 A RIGHT PRESSER FOOT 1
1900GM
4 40315026 IEARMR FEED PLATE 1
5 40316036 I R LEFT PRESSER FOOT 1
6 40316035 A5 RIGHT PRESSER FOOT 1
1900GY
7 40315005 IERHR FEED PLATE 1
8 — LEFT PRESSER FOOT 1
9 4031600300 [0 T JE 2L A1 RIGHT PRESSER FOOT )
1900GX
10 140315006 IERMR FEED PLATE 1
11 140316003 I R LEFT PRESSER FOOT 1
12 140316004 A RIGHT PRESSER FOOT 1
1900GL
13 40315035 R FEED PLATE 1
14 140315002 AR PRESSER FOOT PLATE 1
15 40316034 R4 LEFT PRESSER FOOT RACK 1
16 40316033 T IR 2E RIGHT PRESSER FOOT RACK 1
17 413513003 WEAT M4X6 SCREW M4 X 6 4
18 02002 G SPRING WASHER 4
19 409514002 B2AT SM11/64” X 40 SCREW SM11/64” X 40 2
1900GN
17 413513003 WEET M4 X6 SCREW M4 X6 4
18 W02002 L SPRING WASHER 4
20 40515036 IERHMR FEED PLATE 1
21 42316001 1o R LEFT PRESSER FOOT RACK 1
22 42316002 AR RIGHT PRESSER FOOT RACK 1
23 40316049 I8 FH R R COR) PRESSER FOOT BLOCK (BIG) 1
24 403511020 B24AT M3X6 SCREW M3 X6 8
25 40316051 BN ON) PRESSER FOOT SUPPORT BLOCK (BIG) 2
26 40616050 38 R R (7)) PRESSER FOOT BLOCK (SMALL) 1
27 40316052 TR s B (/) PRESSER FOOT SUPPORT BLOCK (SMALL) 2
28 40316053 ek ANGLE IRON 1
34 40316054 X SUPPORT 2
35 40326043 i DOWEL 2
1906GS
15 40316034 1 S e LEFT PRESSER FOOT RACK 1
16 40316033 15 T 4e RIGHT PRESSER FOOT RACK 1
17 413513003 B2ET M4 X6 SCREW M4 X6 4
18 02002 G SPRING WASHER 4
19 409514002 B2AET SM11/64” X 40 SCREW SM11/64” X 40 92
29 42315601 ERHR (50 X 60) FEED PLATE (50 X 60) 1
30 42316601 JE fHIR (50 X 60) PRESSER FOOT PLATE (50 X 60) 1
1906GP
15 40316034 7 I8 LEFT PRESSER FOOT RACK 1
16 40316033 A e RIGHT PRESSER FOOT RACK 1
17 413513003 I24T M4X6 SCREW M4 X 6 4
18 W02002 Gk SPRING WASHER 4
19 409514002 BRET SM11/64” X 40 SCREW SM11/64” <40 2
31 42315603 R FEED PLATE 1
32 42315602 ERHER FEE DPRESSER FOOT 1
33 142316001 FE AR (50 X 12) PRESSER FOOT PLATE (50 X 12) 1

30



A

16+ EXCLUSIVE PARTS FOR 1906GHQ
1906GHQE FH




FE i pa e AR DESCRIPTTION H&
1 14231200300  SENRLE LR A PNEUMATIC SUPPLY FRAME ASSEMBLY 1
2 417530033 BEAR Gy H9F8) M4 X 8 (11 #6k) BOLT (WITH WASHER) M4 X 8 (SWITCH) 2
3 H03003 GB/T894. 144&5. 6 GB/T 894. 1RING5. 6 4
4 41709012 ARGk CYLINDER CONNECTOR 2
5 41726002 AR g CYLINDER CONNECTOR SHAFT 2
6 42536004 SEEkL TRACHEAL CONNECTOR 2
7 142345002 HEAR 2 3k EXHAUST SPEED REGULATING CONNECTOR 2
8 142345003 AL CYLINDER ASSEMBLY 2
9 103019 A4k Cs SHAFT RETAINING RING C5 2
10 W01013 HE4.5 GASKETS 4.5 2
11 142312006 PTG R 22 2 SOLENOID VALVE MOUNTING PLATE 1
12 421513017 B2ATH7 M5 X 10 SCREW WITH CUSHION M5X10 2
13 42130096 FINIFR MANUAL SWITCH 1
14 141845004 SIFEE T GAS SOURCE PROCESSING ELEMENT 1
15 40736045 WESUE Rk THREADED STRAIGHT JOINT 1
16 142345001 THH A MUFFLER 2
17 41845222 WAL FIE THREAD THROUGH 3
18 407504053 TSR IRET CROSS RECESSED HEAD SCREW 2
19 41845212 R TG 1) MAGNETIC VALVE 1
20 40736036 AEESL (VR =0E) TRACHEAL JOINT (TYPE Y TEE) 2
21 41845223 R G4AX2. 5 TRACHEA ®4X2.5 CLEAR BLUE 3M
22 142330002 PG 1) B e 2 SOLENOID VALVE CONNECTION 1
23 409514002 BEAT SM11/64” X 40 SCREW SM11/64” X 40 2
24 02002 I SPRING WASHER 4
25 413513003 BEET MAX6 SCREW M4 X6 4
26 40316034 o RS RIGHT PRESSER FOOT RACK 1
27 40316033 A TR 2R LEFT PRESSER FOOT RACK 1
28 42316601 FEJEIHR (50 X 60) PRESSER FOOT PLATE (50X 60) 1
29 42315601 BRI (50 X 60) FEED PLATE (50X 60) 1
30 403530020 WRAET SCREW 3
31 N01013 BEREM3 NUT M3 2



17. SPACIAL PURPOSE PARTS OF THE INTERNET FOR 1900G-D
1900G-D¥ Bk X 4 FH 33 44

33



R o I K e M <1 DESCRIPTION £
1 403813015 RAEN IS A B S84 SCREW M4 X 16 2
2 140301003 REEWIA S IR INTERNET OF THINGS SUPPORT (DA HAO) 1
3 40128021 £y WASHER 2
4 140330005 REEPIRIA L B R INTERNET OF THINGS CIRCUIT BOARDS (DA HAO) 1
5 504076 SR A A SR IRET SCREW M3 X8 2
6 140330004 RSET N 2 INTERNET OF THINGS CONNECTION (DA HAO) 1

34



18. SPACIAL PURPOSE PARTS OF THE INTERNET FOR 1900G-B
1900G-BY kI £ FH 344

35



PS5 M ARMES AR DESCRIPTION F &
1 140330014 S TR I 2 INTERNET OF THINGS SUPPORT (DAO MAT) 1
2 S04076 AR R IRET SCREW M3 8 4
3 40128021 HH WASHER 4
4 141830042 B S TR I L B A INTERNET OF THINGS CIRCUIT BOARDS (DAO MAT) 1

36



19, EXCLUSIVE PARTS FOR 1906GSZ

1906GSZ % FH &4

37



NEHE R DESCRIPTION P&
42333601 RN (-B) MEDIUM PRESSURE FOOT MOTOR (-B) 1
42333601 R JHEHL (<D MEDIUM PRESSURE FOOT MOTOR (-D) 1
403511009 B2ET M6 X 12 SCREW M6X 12 4
403511011 PEAT MAX6 SCREW M4 X6 2
403511013 I2ET MAX8 SCREW M4 X8 6
42311601 L) AFTER _THE MOTOR_COVER 1
42311602 LT 2 BEFORE THE MOTOR COVER 1
fffffffff Vi SWITCH 1
42312603 FEML 22 25K MOTOR MOUNTING PLATE 1
S10002 B2ET M5X5 SCREW M5X5 2
42301601 X FORK 1
403516006 INFBERE M5 NUT M5 1
42328601 £ WASHER 1
B04020 IRV BR K 69577 BEARING 69577 2
142312010 ALFF LEVERAGE 1
423520601 HATIZET M5 SHOULDER SCREW M5 1
$04036 IEET M3 X4 SCREW M3 X 4 3
417530007 AL IRAET SHOULDER SCREW M6 X 0. 75 3
142312007 BBE T HER HINGE MOUNTING PLATE 1
W01013 P E WASHER 2
W02001 5 WASHER SPRING 2
S05004 IEET M5X 14 SCREW M5 X 14 2
142312008 o AT MIDDLE PRESSER FOOT CONNECTING ROD 1
413513016 B2AT M4 X8 SCREW M4 X8 1
142301003 F ATk HOLD DOWN BAR JOINT 1
41703015 JE i Y PRESSING ROD SLEEVE 1
41702018 T EAF PRESSER BAR 1
417S15011 H24T SM9/64” X 40X 12 SCREW SM9/64” X 40X 12 1
02008 HR0-4 WASHER SPRING 1
W01001 P 4 WASHER 1
41716001 T (BRI D MEDIUM PRESSURE FOOT 1
(STANDARD CONFIGURATION)
42316603 Hp O G L) MEDIUM PRESSURE FOOT (OPTIONAL)



20. EXCLUSIVE PARTS FOR 1900GMC
1900GMCE FH 42k




‘_T([_
il

pas, o

AR

H K

3

DESCRIPTION =
1 14034500300 W X2 2 1 (QX) SUCTION DEVICE COMPONENTS 1
1-1 41845212 FEL i 1 MAGNETIC  VALVE 2
1-2 141845004 SR ST GAS  SOURCE  PROCESSING  ELEMENT 1
2 40316034 e 4R LEFT PRESSER FOOT RACK 1
3 40316033 A5 4 RIGHT PRESSER FOOT RACK 1
4 413513016 PEATM4x8 SCREW  M4x8 4
5 02002 [LER Y SPRING WASHER 4 4
6 409514008 B2ATSM11/64” x40 SCREW  SM11/64”x40 2
7 140316005 o LEFT PRESSER FOOT 1
8 140316013 A RIGHT PRESSER FOOT 1
9 140315014 IERHAR FEE DPRESSER FOOT 1
10 140315010 IERHR FEED PLATE 1
11 140312017 B4R SAFETY PLATE 1
12 140305005 ST CYLINDER PULL PLATE 1
13 40128034 i) GASKETS 1
14 N01004 B2 FEM5 NUT M5 1
15 140345006 W X TRACHEA 1
16 1406NS11001 WRET SCREW 2
17 14031501100 ETAR A A NEEDLE PLATE ASM 1
17-1 140319005 7] MOVING KNIFE 1
17-2 140319004 EJ] FIXED KNIFE 1
18 140329001 R CONNECTING PIN 1
19 140345007 S HIMK16x10 CYLINDER MK16x10 1
20 403511013 BEATMA X 8 SCREW M4 X 8 2
21 W02008 TR WASHER 2-4 2
22 W01001 kY WASHER 2
23 40736004 sk CONNECTING 2
24 14031202500 AT A WIPER C ASM 1
25 40527014 PETEN SPRING 1
26 405511007 WRAT SCREW 2
27 140330023 i S VI e g CLOTH SENSOR 1
28 140312026 AR IRER AR SENSOR MOUNTING PLATE 1
29 403511043 B2AT AHEM3X10 SCREW ASM M3X 10 2
30-1  -D 140330026 R SR B 2k F B R A 4 2 SOLENOID ~ VALVE  ADAPTER CABLE 1
30-2  -DII 140330027 I JR B 2 EEL R R 2 4 2k SOLENOID ~ VALVE  ADAPTER CABLE 1
31-1 -D 140330024 Tk N A% IR A8 A e 2k SENSOR ADAPTER CABLE 1
31-2  -DII 140330025 Tk A% SR A8 i e 2k SENSOR ADAPTER CABLE 1
32 930000228 IR R (B52) SHUTTLE BEDSPREAD 1
33 140312016 HEZE B8 AR PRESSURE PLATE 1

40



	大豪物联网说明书修改
	图纸1
	工程图视图1

	电路板装配竖
	图纸1
	工程图视图2



	鲍麦物联网零件说明书
	图纸1
	工程图视图1


	
	1900GMC专用零件清单 - 最终版-20201204 (2).lnk
	1900GMC专用零件清单 - 最终版-20201204-22

	杰克封面
	大豪物联网说明书修改
	图纸1
	工程图视图1

	电路板装配竖
	图纸1
	工程图视图2



	鲍麦物联网零件说明书
	图纸1
	工程图视图1


	
	1900GMC专用零件清单 - 最终版-20201204 (2).lnk
	1900GMC专用零件清单 - 最终版-20201204-22





